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e% FCC TEST REPORT

SPORTON LAB.

1. Introduction Section

The original model (FCC ID: PY7-80422E) and the variant model (FCC ID: PY7-80422D) has identical PCB
layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. Based on their similarity, the FCC Part
15C (equipment class: DTS, DSS, DXX) and Part 15E (equipment class: Nll) test data issued test data of
PY7-80422D references the test data of PY7-80422E

The applicant takes full responsibility that the test data as referenced in this report represent compliance for

this FCC ID (FCC ID: PY7-80422D).
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2. Difference Section

The original model (FCC ID: PY7-80422E) and the variant model (FCC ID: PY7-80422D) has identical PCB

layout, antenna, SW implementation for Bluetooth/Wi-Fi/NFC/GPS. The details of similarity and difference

can be found in the Operating Description.

Cellular transmitter RF components are different in PY7-80422D, to support capability for different cellular

bands.

The product specification is outlined in the following table:

FCCID PY7-80422E PY7-80422D
Wireless Tech Mode Frequency (MHz)
GSM GSM Voice Multi-Slot Class | 850/1900 850/1900
GPRS (GMSK) | 12
EDGE (8PSK) | DTM: No
UMTS AMR/RCM12.2Kbps BS B4/B2
HSDPA/HSUPA/DC-HSDPA
LTE (FDD/TDD) QPSK/16QAM/64QAM B4/B5/B7/B12/B13/B17 | B2/B4/B12/B17/B41
/B41
Wi-Fi 11b/11g/11n(HT20) 2412-2472
11a/11n(HT20)/11n(HT40)/ 5180-5240
11ac(VHT20)/ 11ac(VHT40)/ 5260-5320
11ac(VHT80) 5500-5720
5745-5825
Bluetooth V5.0 LE 2402-2480 MHz
NFC ASK 13.56 MHz
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3. Spot Check Verification Data Section

Summary of the spot check:

Average
Conducted
Power
(dBm)

802.11b 17.16 17.27 -0.11
802.11g 17.71 17.66 0.05
11n HT20 17.76 17.71 0.05
BT (1Mbps) 11.21 10.78 0.43
BT (2Mbps) 7.41 7.34 0.07
BT (3Mbps) 7.42 7.35 0.07
BT-LE(LMbps) 5.1 5.1 0
BT-LE(2Mbps) 5.0 5.1 0.1
11a, 5.2GHz 16.02 16.06 -0.04
11n HT20, 5.2GHz 16.09 16.07 0.02
11n HT40, 5.2GHz 16.12 16.01 0.11
1lac VHT20, 5.2GHz 16.01 15.97 0.04
1lac VHT40, 5.2GHz 16.02 15.96 0.06
1lac VHT80, 5.2GHz 1591 15.72 0.19
113, 5.3GHz 15.89 15.96 -0.07
11n HT20, 5.3GHz 15.99 15.96 0.03
11n HT40, 5.3GHz 16.06 15.94 0.12
1lac VHT20, 5.3GHz 15.89 15.9 -0.01
1lac VHT40, 5.3GHz 16.02 159 0.12
1lac VHT80, 5.3GHz 15.87 15.89 -0.02
11a, 5.5GHz 1591 16 -0.09
11n HT20, 5.5GHz 16.12 16.01 0.11
11n HT40, 5.5GHz 15.97 16.06 -0.09
1lac VHT20, 5.5GHz 16.05 16 0.05
1lac VHT40, 5.5GHz 15.94 15.96 -0.02
1lac VHT80, 5.5GHz 16.12 15.72 0.4
11a, 5.8GHz 16.00 16 0
11n HT20, 5.8GHz 15.94 16.02 -0.08
11n HT40, 5.8GHz 15.89 16.02 -0.13
1lac VHT20, 5.8GHz 15.84 15.8 0.04
1lac VHT40, 5.8GHz 15.72 15.92 -0.2
1lac VHT80, 5.8GHz 16.12 15.82 0.3
SIN of test sample BH9700EHFT BH97004JFY

Test date

2019/02/17~2019/03/14

2019/03/04~2019/03/18
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802.11b 54.91 57.85 2.94
802.11n HT20 66.30 67.17 -0.87
. BT (1Mbps) 4778 46.79 0.99
ggﬁ'r‘icﬁgd'a‘e" BT-LE(2Mbps) 51.95 5288 -0.93
Emission 802.11ac VHT80 5.2GHz 51.49 54.03 254
(Band Edge) 802.11n HT40, 5.3GHz 61.03 5956 1.47
(dBuV/m) 802.11n HT20, 55GHz 64.14 65.00 -0.86
802.11n HT40, 5.8GHz 55.69 5415 1.54
S/N of test sample BH970052F T BH9700C6FY
Test date 2019/02/22~2019/03/04 | 2019/03/12~2019/03/14
802.11b 4537 46.98 -1.61
Average 802.11n HT20 50.91 50.83 0.08
Radiated BT (LMbps) 22.99 22.03 0.96
Spurious BT-LE(2Mbps) 4221 4221 0
Emission (Band | 802.11ac VHT80 5.2GHz 4508 45.24 -0.16
Edge) 802.11n HT40, 5.3GHz 49.03 46.21 2.82
(dBuv/m) SIN of test sample BH970052FT BH9700C6FY
Test date 2019/02/22~2019/03/04 | 2019/03/12~2019/03/14
802.11b 4107 4290 -1.83
802.11n HT20 40.88 4135 -0.47
) BT (1LMbps) 4232 42.82 05
gg‘j:ﬁ;ﬁg BT-LE(2Mbps) 4107 41.77 0.7
Emission 802.11ac VHT80 5.2GHz 4353 4480 -1.27
(Harmonic) 802.11n HT40, 5.3GHz 4170 4297 -1.27
(dBuV/m) 802.11n HT20, 55GHz 4307 4584 277
802.11n HT40, 5.8GHz 43.11 4568 257
SIN of test sample BH970052FT BH9700C6FY
Test date 2019/02/22~2019/03/04 | 2019/03/12~2019/03/14
N RSE (30MHz to1GHz) 33.36 35.15 -1.79
(dBuV/m) SIN of test sample BH9700EJFT BH970098FY
Test date 2019/02/22 2019/03/13
Conclusion:

Radiated spurious emission test against the variant model for non-cellular part based on the worst-case
condition from the original model was performed in this filing to demonstrate the test data from original model
remains representative for the variant model.

Based on the spot check test result (power levels measured are within 1dB, and the worst case of RSE spot
check verification based on the worst condition from the original model is within 3dB, and are compliance with
the limits), the test data from the original model is representative for the variant model.

The unwanted, harmonics, radiated spurious emission is reported peak measurement only due to spurious
lower than 20dB than the limit, 74dBuv/m, without further reporting the average measurement

The detail test results can be found in this document, Appendix A, hereafter.
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4. Reference detail Section

Part 15C
DTS Blue\t/c\)lﬁtf';i— LE 2400~2483.5 PY7-80422E | Original Grant Tgs(i(I;eR':) it PY7-80422D | (FR802423-02B,
p FR802423-02C)
15C ~ ] . FCCRF ] Part 15C
DSS Bluetooth 2400~2483.5 PY7-80422E | Original Grant Test Report PY7-80422D (FR802423-02A)
- FCC RF Part 15C
DXX NFC 13.56 PY7-80422E | Original Grant Test Report PY7-80422D (FR802423-02D)
5150~5250 FCC RF Part 15E
15E NIl Wi-Fi 5250~5350 PY7-80422E | Original Grant Test Renort PY7-80422D | (FR802423-02E,
5470~5725 P FR802423-02F )
5725~5850
TEL : 886-3-327-3456 Page Number : 8 of 64
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Appendix A.Spot Check Test Result

1.1 Conducted power
<2.4GHz WLAN>

CH1 2412 17.12 17.27

CH6 2437 17.07 17.12

802.11b CH11 2462 1Mbps 17.07 17.27

CH12 2467 17.16 17.22

CH13 2472 14.59 14.56

CH1 2412 12.64 12.64

CH6 2437 17.71 17.66

802.11g CH11 2462 6Mbps 17.56 17.51

CH12 2467 13.70 13.77

CH13 2472 7.31 7.51

CH1 2412 6.32 6.42

CHG6 2437 17.76 17.71

802.11n-HT20 CH11 2462 MCSO0 17.11 17.07

CH12 2467 12.87 12.97

CH13 2472 491 4.81

TEL : 886-3-327-3456 Page Number : 9 of 64
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<Bluetooth>

10.91 10.38
11.21 10.78
10.18 9.48
7.23 6.97
7.41 7.34
6.34 6.28
7.26 6.98
7.42 7.35
6.37 6.30
4.50 4.80
5.10 5.10
3.80 4.00
4.40 4.70
5.00 5.10
3.70 3.90
TEL : 886-3-327-3456 Page Number : 10 of 64
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<5GHz WLAN>

CH 36 5180 15.95 16.06
802.11a CH 44 5220 6Mbps 15.78 16.01
CH 48 5240 16.02 15.96
CH 36 5180 16.09 15.88
802.11n-HT20 CH 44 5220 MCSO0 16.05 16.07
CH 48 5240 16.06 15.84
CH 38 5190 16.12 16.00
802.11n-HT40 MCSO0
CH 46 5230 15.94 16.01
CH 36 5180 15.99 15.78
802.11ac-VHT20| CH 44 5220 MCSO0 16.01 15.97
CH 48 5240 15.96 15.86
CH 38 5190 16.02 15.96
802.11ac-VHT40 MCSO0
CH 46 5230 15.84 15.85
802.11ac-VHT80| CH 42 5210 MCSO0 15.91 15.72
TEL : 886-3-327-3456 Page Number : 11 of 64
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CH 52 5260 15.81 15.94
802.11a CH 60 5300 6Mbps 15.89 15.96
CH 64 5320 15.85 15.86
CH 52 5260 15.79 15.82
802.11n-HT20 CH 60 5300 MCSO0 15.82 15.94
CH 64 5320 15.99 15.96
CH54 5270 16.06 15.94
802.11n-HT40 MCSO0
CH 62 5310 15.89 15.94
CH 52 5260 15.69 15.67
802.11ac-VHT20| CH 60 5300 MCSO0 15.72 15.90
CH 64 5320 15.89 15.86
CH54 5270 16.02 15.78
802.11ac-VHT40 MCSO0
CH 62 5310 15.79 15.90
802.11ac-VHT80 CH58 5290 MCSO 15.87 15.89
TEL : 886-3-327-3456 Page Number : 12 of 64
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CH 100 5500 15.91 16.00
CH 116 5580 15.69 15.94
802.11a 6Mbps
CH 140 5700 14.62 14.61
CH144 5720 15.90 15.86
CH 100 5500 16.09 15.99
CH 116 5580 16.12 16.01
802.11n-HT20 MCSO0
CH 140 5700 15.13 14.97
CH144 5720 15.95 15.91
CH 102 5510 15.96 16.06
CH 110 5550 15.89 16.00
802.11n-HT40 MCSO0
CH 134 5670 15.97 15.90
CH142 5710 15.97 15.92
CH 100 5500 16.00 16.00
CH 116 5580 16.05 15.90
802.11ac-VHT20 MCSO0
CH 140 5700 14.98 14.96
CH144 5720 15.90 15.80
CH 102 5510 15.92 15.78
CH 110 5550 15.91 15.96
802.11ac-VHT40 MCSO0
CH 134 5670 15.94 15.74
CH142 5710 15.81 15.82
CH106 5530 16.12 15.64
802.11ac-VHT80|] CH122 5610 MCSO0 16.09 15.72
CH138 5690 16.09 15.64
TEL : 886-3-327-3456 Page Number : 13 of 64
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CH 149 5745 15.89 15.82
802.11a CH 157 5785 MCSO0 15.94 16.00
CH 165 5825 16.00 15.64
CH 149 5745 15.82 15.82
802.11n-HT20 CH 157 5785 MCSO0 15.85 16.02
CH 165 5825 15.94 15.70
CH 151 5755 15.82 15.80
802.11n-HT40 MCSO0
CH 159 5795 15.89 16.02
CH 149 5745 15.79 15.78
802.11ac-VHT20| CH 157 5785 MCSO0 15.62 15.80
CH 165 5825 15.84 15.60
CH 151 5755 15.72 15.76
802.11ac-VHT40 MCSO0
CH 159 5795 15.72 15.92
802.11ac-VHT80| CH155 5775 MCSO 16.12 15.82
TEL : 886-3-327-3456 Page Number : 14 of 64
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1.2 Radiated Spurious Emission

2.4GHz BT/WLAN

P | 24835 |47.78| 74 | 7440 |4232| 74 |248356|4679| 74 | 7440 |4282| 74
BT(1Mbps) |[CH 78| 2480
A | 24835 |2299| 54 | 7440 |1753| 54 |248356|2203| 54 | 7440 |18.06| 54
P |2364.72(51.95| 74 | 7320 | 4107| 74 | 24956 |5288| 74 | 7320 |4177| 74
BLE(2Mbps) |CH 19| 2440
A |233032|4221| 54 - - - | 248952 4221| 54 - - -
P |2486.88|5491| 74 | 7416 |4107| 74 | 2485 |5785| 74 | 7416 | 429 | 74
802.11b |CH 13| 2472
A |248352|4537| 54 - - - | 248352|4698| 54 - - -
P |248352| 663 | 74 | 7416 | 40.88| 74 | 24836 |6717| 74 | 7416 | 4135| 74
802.11n HT20|CH 13| 2472
A |248352|5091| 54 - - - | 248352|5083| 54 - - -

5.2GHz WLAN

802.11ac P |5147.22| 5149 | 74 | 10420 | 4353 | 68.2 | 5133.96 | 54.03| 74 | 10420 | 448 | 68.2
CH 42| 5270
VHT80 A |5149.26| 45.08 | 54 - - - 514858 | 45.24 | 54
TEL : 886-3-327-3456 Page Number : 15 of 64
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5.3GHz WLAN

P | 535344 | 61.03| 74 | 10620 | 417 74 | 5355845956 74 | 10620 | 4297 | 74

802.11n HT40 | CH 62 | 5310
A |5350.32| 49.03| 54 - - - 541392 (46.21| 54 - - -

5.5GHz WLAN

802.11n HT20 |CH 140|5700 | P 5727 | 64.14| 682 | 17100 | 43.07 | 68.2 | 572548 | 65 | 68.2 | 17100 | 4584 | 68.2

5.8GHz WLAN

802.11n HT40 |CH 151| 5755 | P | 5649.25 | 55.69| 682 | 17265 | 43.11 | 682 | 5647.25 | 54.15 |68.2| 17265 | 45.68 | 68.2
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2.4GHz 2400~2483.5MHz

BT (Band Edge @ 3m)

BT

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Horizontal

Fundamental

Peak

1 By Date: 20190343 el (B Date: 20190313
1309 1300]

1209 1200

1109 100

1

1009 < 1000]

90,0 900

800 PEAK BE 74 s0g) PERK 74
00 700

w VAR

/
500) v s0.0)
sttt b T s

400 oo B e Lt

300) 300

200) 200)

100) 100

460 2463.2465.2467.2469.2471.2475 247524772470 2451 2483.2485 2487.2469.2491 2493 2495.2497. 2 000 300, 1500 700, 1800 2100 2300, 00, 2700,
Frequency (MHz) Frequency (MHZ)
Site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Detector Peak
Project :1802425.03 Project 802425.03
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BT 2.4GHz 2400~2483.5MHz Band Edge @ 3m

BT CH78 2480MHz

Vertical Fundamental

) @Bwvim) Date: 2018.03-13 ol 0B Dote: 20190313
1300 1304)
1200 1200)
1109 1100
1000 1004 ;
a0 \ 904
209 / PEAK BE 74 sog) PERK 74
70.0) / 00|
50.0) / 60.0]
500 - 50
oo BV ARV S o o A VO SN O PV PO Y S N NS P
300 304
200 200
100 100
160 7463.2465.2467 2469, 2471 2473 2475, 47T 2470 2481 2483, 24852487 2480, 2491 7493, 7405 2497, 00 00 500 700 1900 700 700 2500 7700 0
Frequency (WHz) Frequency (MH1)
site +03CHILHY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Pe ak Project :802425-03 Project 802425.02
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2.4GHz 2400~2483.5MHz
BT (Harmonic @ 3m)

BT 2.4GHz 2400~2483.5MHz Harmonic @ 3m

BT CH78 2480MHz

Horizontal Vertical

wod
s
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 VG 54|
g
; ;

40,0 1 40.0] 1
g

. e ST oo T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL

Peak P

Project :802425-03 Project 802425-03

Avg.

TEL : 886-3-327-3456 Page Number : 19 of 64
FAX : 886-3-328-4978 Issued Date : Apr. 08, 2019
Report Version 101



SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Band Edge @ 3m)

el gBuvm) Date: 20190312 ) @B Dote: 20190342
1300 1304)
1200 1200)
1100 0g
1000 1000
a0 904
80 209 PEAK 74]
700 704
P J L o0
bt o s
s04) - bt
00 404
300 304
200 204
100 100
7510 E T R T 77 T T3 G0 w00 w00 10 100 706 700 700 7700 000
Frequency (k) Frequency (kz)
site $03CHILHY site 03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Defector +Peak Detector Peak
Project :802425-03 Project 80242503
e gBuVim) Dater 20190312 ) Buvim) Date: 20100342
1300 1304
1200 1200
1100 100
1009 1004
a0 904
a0 300
00 704
a0l 504 E
s00f 504
40, 40.0] e e e
100 304
200 204
100 104
310 ma e 2 T R T T T ) G0 10 10 W0 a0 Zio0 200 2500 2000, 000
Frequency (iHa) Freauency Mz
Site 2 03CHI1-HY Site 03CH11-HY
Condition 2 AVG_BE_54 3m HORN 9120D-HF HORIZONTAL Condition /AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector :Peak Detector Peak
Av g Project +802425.03 Project 80242503

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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BLE CH19 2440MHz - R

Horizontal Fundamental

A @BuVim) Date: 20190312

909
800) \ PERK_BE 74
700)

o AR\ :

400)
300
200
109
420 2430 2840, 2450, 2460, 270, 2480, 2490, 2
Frequency (MH)
Site £ 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector

Peak Project Soszsos Left blank

A @Buvim) Date: 2019-03-12

1200)
1100)

90
800)
700)
600 AVG_BE 54|
50
\

400)
300
200
100
420 24%0. 2840, 2450, 2450, 210, 2480, 2450, 2
Frequency (MH2)
Site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak

AV g . Project :802425.03 Left b Ia. nk
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BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - L

Vertical

Fundamental

1 (0B

Date: 2018.03-12 ol 0B Dote: 20190312
1300 1304)
1200 1200)
1109 1100
1000 1004
a0 904
209 sog) PERK 74
700) 704
500) . 600
SO0 RSB
400 400
300 304
200 200
100 100
510 7340 7360 EE T T 720, 7602470 00 00 500 700 1900 700 700 7500 7700 0
Frequency (HHz) Frequency (MH1)
site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Pe ak Project :802425-03 Project 802425.02
) @Buvm) Date: 2010.03.12 el (@Buvim) Date: 2019.03.12
1300 1300
1200 1200)
1109 1100
1000 1000)
900 00|
300) 500
700) 704
500) 600 A 54|
500 . 500
ngf==" = e = e 7Y e S SUNE NN RESES S =
300 304
200 204
100 100
510 730 7360 o0 a0 2. a0 7460 2470 00 00 1500 1700, 7100 200 700 2700 0
Frequency (HHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector +Peak
Av g Project +802425.03 Project 80242503

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

BLE

2.4GHz 2400~2483.5MHz Band Edge @ 3m

BLE CH19 2440MHz - R

Vertical

Fundamental

Peak

Date: 2019-03-12

PERK_BE 74

420

Site
Condition

Detector
Project

2%,

2840,

$03CHILHY
+PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:802425.02

2450,

2460, 270, 2480, 2490, 2
Frequency (MH2)

Left blank

Avg.

T

m

Date: 2019-03-12

i

420

Site
Condition

Detector
Project

2%,

2840,

$03CHILHY
+ AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
+Peak

:802425-03

2450,

2460, 210, 2450, U0,
Frequency (MHz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Harmonic @ 3m)

BLE

2.4GHz 2400~2483.5MHz Harmonic @ 3m

BLE CH19 2440MHz

Horizontal

Vertical

Peak

Avg.

Date: 20190313

PERK 74

AVG 54

100

000

site
Condition
Detector
Project

4000 6000. 8000, 10000, 12000 14000.  16000.
Frequency (MH2)

$03CHILHY
+PEAK_74 3m HORN 9120D-HF HORTZONTAL

Peak
:802425-03

8000 20000 22000 250

el (4B

Date: 20190313

1300
1200
o
1000
90
S0

PERK 74

700
60.0]

AVG 54

50
40
304
200

100]

000

site
Condition
Detector
Project

7000, 6000, 8000, 10000. 12000 14000, 16000. 18000, 20000. 22000 25000

03CHIL-HY

Frequency (HHz)

PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
802425-03

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

1+2

Horizontal

Fundamental

1 apavm) bae: 010,312 et @savm) Date: 2190312
1300 1500
1200 1200
g o)
1000 1000
90.0) /A\\ 90.0/
09 7 PEAK BE 74 809 PEAI 74|
709 \ 700
g s00
eretstd lmpsemr ]
00 50,0/ s AT
o s
00 500
200 200
100 100
o 4524524672465 247 it 5524912409 4052457, 2500 oo e wn v w7 mE o om0
Featency (i Freaiency (ke
Site :03CH11-HY Site. 03CHII-HY
Peak (Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW-1000.000KHz VBW:3000000KHz SWT-Auto
Detector :Peak Detector Peak
Project :802425-03 Project 802425-03
Setting 10X1C Setting 0x1c
1 asavm) e 019,312 ot dBavm) bat: 20190312
1500 1500
1200 1200
g o)
1000 1009 T
900) s 90
w00 s00
nd 700
600) i AVG_BE_54| 60| AVG_54
500 500
0%
g o
200 200
200 200
100 100
460 230523052467 2463 47R 247375 AT 2478 80K 2485 2435240 2468 91 483 20520 2 D L~ )
Featency (e Freaiency (ke
site {03CHILHY site {03CHILHY
Condition 2 AVG_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
| RBW-1000.000KHz VBW-0010KHz SWT:Auto  RBWA1000.000KHz VBW:0 010Kz SWT-Auto
Detector + Peak Detector + Peak
Av g. Project :802425.03 Project +802425.03
Setting 10X 1C Setting 10X 1C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

ANT

802.11b CH13 2472MHz

1+2

Vertical

Fundamental

) @ouvim) Date: 20190512 J o Date: 20190312
1300 1304
1200 1200
1100 0]
1000 1000
s00) // 909
00 PERK B 74 809 PEAK 74
700 704
500 : 604
s00) R O N USSR U s i et
100 404
200 209
200 20
100 100
60 2463 2455.2467 2460 AT1 AT 20 11243 24952407, G0 W00 00 oo W00 7o B0 700 7700 o
Freauency (i) Froquency (WHz)
site £03CHILHY site £ 03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW-1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peak Detector Peak
Peak Project :802425.03 Project 80242503
Setting :0X1C Setting ox1c
) @suvim) Date: 20190312 o 0By Date: 20190312
1300 1200
1200 1200
1100 110
1000 —c 1000
s00) 900
300 904
700 704
00 G BE 54 609 A6 54
s00) 500
1]
100 e
200 204
200 209
100 100
60 2463.7455.2467 2460 2471 24T 2475 4T 2478 2481 2483 2455 7457 408,249 403 TS 2457, G0 W00 00 7o 1800 7100 300 700 7700 o
Freauency (k) Freasency (WHa)
site £03CHILHY site 03CHILHY
Condition  : AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ REWF1000.000KHz VBW-0.010KHz SWT:Auto RBW:1000.000KHz VEW-0010KHz SWT:Auto
Defector Peak Defector Peak
Av g Project +802425.03 Project 80242503
* Setting :0X1C Setting 0Xx1c

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

1+2

Horizontal

Fundamental

A (¢Buvim) Date: 2019.03.12 evel (@Buvim) Date: 2019.03.12
1300 1300
1200 1200
10 ol
1000 1000
900 904
09 PEAK_BE 74 8 PEAK 74
700 700
50 y 60
509 A e L e
400 400
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHILHY site 03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
Peak  RBW:1000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Project +802425-03 Project 80242503
Sefting :0X03 Setting 0x03
A (@Buvim) Date: 2010.03.12 A 0B Date: 2010.03.12
1300 1300
1200 1200
110 o
1000 1000
909 904
s00) 80
o0 704
609 AVG_BE_b4| s A6 54
500 50
400 — o
309 304
209 200
100 100
460 2463.2465.2467 2460 2471 247328 AT 2495 24952497, 2 000 00 500 700 1900 200 7300 7500, Z700. 3
Frequency (MHz) Frequency (HHz)
site + 03CHILHY site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW/1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :802425-03 Project 80242503
Sefting :0X03 Setting 0x03

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

1+2

Vertical

Fundamental

A @Buvim) Date: 2010.03.12 el By Date: 2019.03.12
1300 1300
1200 1200
110 o
1000 1000
Mol e 90
700 704
609 ‘%\M s0q)
. e s
500 R s Y e e
400 400
309 304
209 200
109 100
450 2463.2455.2467.2460.2471. 2475 24752471 2470 2451 2485 2485 2487 2480 2491 2495, 2495.2497. 2 000 00 4500 4700 1900 700 7300 7600, Z700. 0
Frequency (WHz) Frequency (MH1)
site +03CHILHY site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Pe ak Project :802425-03 Project 802425.02
Sefting :0X03 Setting 0x03
) @By Date: 2019.03.12 el (@Buvim) Date: 2019.03.12
1300 1300
1200 1200
10 o)
1000 1000
900 904
800l S0
i By
600/ e e 54| a0 A 54
500 50
400 BaSSE wo
300 300
209 200
109 100
460 2463.2465.2467 2469, 24712472475, 2471 24702451 2483, 2485 2457, 2485, 2491.2493.2496.2497. 2 000 500 A0, 4700 2100 2300 200, 2700, 0
Frequency (WHz) Frequency (WHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHZ SWT:Auto
Detector +Peak Detector +Peak
Av g Project +802425.03 Project 80242503
* Setting :0X03 Setting 10X 03

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

1+2 Horizontal Vertical

wod
s
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 VG 54|
g - -
40,0 1 40.0] 1
e i ST T T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Peak P
Project 80242503 Project 802425-03
Setting 10X1C Setting 1c

Avg.

TEL : 886-3-327-3456 Page Number 1 29 of 64
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH13 2472MHz

1+2

Horizontal

Vertical

wod
s
80 PEAK_74| 0.0/ PEAK_74
600 AVG_54] 60.0) AVG_54]
g
. .
40,0 1 40.0] 1
e i ST T T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Peak P
Project :802425-03 Project 802425-03
Setting 10X 03 Setting 03

Avg.
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ssamanas. FCC TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH42 5210MHz - L
1+2 Horizontal Fundamental
i
700| ,—/"Kﬂ/w qof TP LW L T eeakwmn)
wd
400 mWWWMWMWM
s
Site :03CHI1-HY Site 03CHI1-HY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
Peak  RBW:1000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Project :802425-03 Project 802425-03
Setting S0XI1E Setting 0X1E
s0q
20q
wod
s
80.0| M;/“‘,ﬂ/
wd
50.0) /
40.0f o L |
S S S S S S S e e e 5
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
NV AR
A ;evm::r :;gzkazs 03 L ft bl k
Vg. p st € an
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FAX : 886-3-328-4978 Issued Date : Apr. 08, 2019
Report Version 101



ssamanas. FCC TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Horizontal

Fundamental

A @BuVim) Date: 2019-03-14

MW"\N
WWWJWLL 8

W I TP

Site

200 5230 5250. 5210, 5290 5310 5330, 6350. 6370, 5390 5410 5430, 5d¢
Frequency (MH2)

$03CHILHY

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
P k Detector :Peak t
Project :802425-03 L f b I k
€al Setting SOXIE e a' n
s
]
o
et
60.0) AVG_BE 54|
y \
—
40.0] iSSP S SN NS S A —
o
o
e T S S e S e
Condition : AVG_BE_54 3m HORN 9120D-HF HORIZONTAL
RO B SO0t HTARe
A Detector :Peak t
s’ nogazsas Left blank
Vg. The o ertplan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

1+2

Vertical

Fundamental

) @Bwvim) Date: 2018.05-14 ol 0B Dote: 20190314
1300 1304)
1200 1200)
1109 1100
1000 1004 1
oy it a0
o / .
00 oo T U P peakun
b i e e
500 AR i 500 e T—
T
400 400 S L
o
300 304
200 200
100 100
5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5750, 5270, 5290, 5310 5340 00 7000 ET 000 5000 5000 7000
Frequency (HHr) Frequency (Hn)
site +03CHILHY site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
P ea k Project :802425-03 Project 802425.02
Setting JOXIE Seting OXIE
) @Buvm) Dote: 2019.03-14
1300
1200
1109
1000
900
w0 e .
700)
500)
o /
o T
300
200
100
5030, 5050. 5070. 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5250, 5260, 5270, 5290, 5310, 5340
Frequency (WHr)
site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
< RBW:1000.000KHz VBW:3.000KHz SWT:Auto
A Detector +Peak
v P G Left blank
g. ook eftblan
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FAX : 886-3-328-4978
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ssamanas. FCC TEST REPORT

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

1+2

Vertical

Fundamental

1 (0B

) Date: 2019-03-14

00fey
w0
70
o0
QY

PERK_BE 74

o0 Y
700
500

SR

AVG_BE_54]

200

Site
Condition

Detector

Av g . Project

Sefting

5230 5250 5270 5290, 5310, 5330, 530, 5370, 5390, 5410, 5430,
Frequency (MH2)

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+Peak

:802425-03

SOXIE

5

500 Yo ) yrr ;
09 fikkaa et
309
209
100

200 5230 5250 5270 5200 5310 5330 5350 5370 5390, 5410 5430 b

Frequency (MHz)
site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
=) k Detector +Peak t
Project :802425.03 L f bl k
ea Sefting 10X IE e an

1 (9Buvim) Date: 2018.03.14
1300
1200
109
1000
900

Left blank
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ssamanas. FCC TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

1+2 Horizontal Vertical

wod
s
800 PEAK(UNI) 00 - PEAK[UNID |
ooMWTTHL_ AW e e one by B2 L e O 1 N .
809 AVG 54 09 AV 54|
TR TS i o o T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Peak P
Project 80242503 Project 802425-03
Setting 1E Setting 1E

Avg.

TEL : 886-3-327-3456 Page Number : 35 of 64
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SPORTON LAB.

FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH62 5310 MHz - L
1+2 Horizontal Fundamental
uog
o
w
70.0| 70.0| PEAK(UNI)|
9 09 ! A6 54
00l P Vven It 50 ]
400 . = e EL et
I~
SR TS S o S B S o i 5 St
Site 2 03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector :Peak Detector Peak

P ea k Project :802425-03 Project 802425-03
Setting SOX1E Setting 0X1E
300
.
o
wd
o
a0 f

»
s
o~
SHS0 S0 ST SV SRR S S S S S S e
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
AWACO0000R - VO 000Kz S T-Ao

A Detector : Peak

o iboasnm Left blank
vg. eft blan
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FAX : 886-3-328-4978
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ssamanas. FCC TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 MHz - R

1+2

Horizontal

Fundamental

Date: 2019-03-14

- WAWMW

PERK_BE 74

\W}vawwiwaf’wwm

100
200
200
100
R = O R N T T
Frequency (H:)
site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL
+ RBW-1000.000KHz VBW:2000.000KHz SWT:Auto
Peak Detector Peak
ea Project :802425.03 L ft bl k
Setting :0X1E € an
) (@Buvim) Dote: 2019.03-14
1300
1200
1100
1000
s00)
300
700
00 G B 54
500 T
v (S ]
200
200
100
S N < S N N T T
Frequency (HH:)
site £03CHILHY
Condition + AVG_BE_54 3m HORN 9120D-HF HORTZONTAL
: RBWF1000.000KHz VBW:L000KHz SWT:Auto
A Defector Peak
v SRS Left blank
g. e o ertblan

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamanas. FCC TEST REPORT

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH62 5310 MHz - L
1+2 Vertical Fundamental
uog
90.0) Wv“rd‘v 90.0f
w
70| 700] L peakuin
500 o oy L A 500 oot B3 R
oo r s e " 400 s
T
I~
SR TS O R i S S o i 5 St
Site 2 03CHI1-HY Site. 2 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
P ea k Project :802425-03 Project 802425-03
Setting SOX1E Setting 0X1E
300
.
o
wd
o
a0
1 e
o
o~
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
AEWACO0000R i VO 000Kz SW iAo
A Detector : Peak
o iboasnm Left blank
vg. eft blan
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ssamanas. FCC TEST REPORT

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 MHz - R

1+2

Vertical

Fundamental

Peak

Date: 2019-03-14

s00)
700)
600)
500
[T e

e

PERK_BE 74

MWWM\-«

Site
Condition

200 5250, 5270, 5290 6310, 5330. 53%0. 5370, 5390, 5410, 5430, ET

Frequency (1)

$03CHILHY
+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector
Project
Setting

+Peak
:802425.02
S0XIE

Left blank

Avg.

1 (@Buvim)

Date: 2019-03-14

AVG_BE 54

220 520, 5270, 5200, 5310, 53

Site
Condition

Detector
Project
Sefting

30 5350,
Frequency (MH2)

$03CHILHY
+ AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
+Peak

:802425-03

OXIE

5370 5300 5410, 5430 b4

Left blank
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ssamanas. FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310

1+2 Horizontal Vertical

wod
s
800 PEAK(UNI) 00 - PEAK{UNI|
ooMWTTHL_ AW e e one by B2 L e O 1 N .
809 AVG 54 09 AV 54|
g
T TS T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Peak P
Project 80242503 Project 802425-03
Setting 1E Setting 1E

Avg.
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ssamanas. FCC TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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802.11n HT20 CH140 5700MHz
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Detector Peak Defector Peak
Project +802425.03 Project 802425.03
Setting 018 Setting ox18
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SPORTON LAB.

FCC TEST REPORT

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH140 5700MHz

1+2

Vertical
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ssamanas. FCC TEST REPORT

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH140 5700MHz

1+2 Horizontal Vertical

wod
s
800 PEAK(UNI) 00 - PEAK{UNI|
ooMWTTHL_ AW e e one by B2 L e O 1 N .
809 AVG 54 09 AV 54|
g
TS T
Site 1 03CHI1-HY Site 03CHI1-HY
Condition : PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Peak P
Project 80242503 Project 802425-03
Setting 1B Setting 18

Avg.
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SPORTON LAB.

FCC TEST REPORT

Band 4 - 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT40 CH151 5755MHz

1+2

Horizontal
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Peak
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SPORTON LAB.

FCC TEST REPORT

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11n HT40 CH151 5755MHz

1+2

Vertical

Fundamental

Peak
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ssamanas. FCC TEST REPORT

Band 4 - 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11n HT40 CH151 5755MHz

1+2 Horizontal Vertical

wod

s

800 PEAK(UNI) 00 - PEAK[UNID |

ooMWTTHL_ AW e e one by B2 L e O 1 N .

809 AVG 54 09 AV 54|
TS T e

Site 1 03CHI1-HY Site 03CHI1-HY

Condition : PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

Peak P
Project :802425-03 Project 802425-03

Avg.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BT (Band Edge @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBpV/m )| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2480 99.89 - - 99.54 27.3 6.65 33.6 110 341 P H
2480 75.13 - - - - - - - - A H
2483.56 46.79 -27.21 74 46.43 27.3 6.66 33.6 110 341 P H
2483.56 22.03 -31.97 54 - - - - - - A H
H

BT
H
CH78
2480 92.4 - - 92.05 27.3 6.65 33.6 285 27 P \Y,
2480MHz
2480 67.64 - - - - - - - - AV
2483.56 45.16 -28.84 74 44.8 27.3 6.66 33.6 285 27 P \Y,
2483.56 20.4 -33.6 54 - - - - - - AV
\Y,
Y,
1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number . 47 of 64
FAX : 886-3-328-4978 Issued Date : Apr. 08, 2019
Report Version 101




SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

BT (Harmonic @ 3m)

BT Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m )| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4960 38.67 -35.33 74 55.64 31.32 10.22 | 58.51 | 100 0 P H
4960 13.91 -40.09 54 - - - - - - A H
7440 42.82 -31.18 74 52.53 36.48 12.47 | 58.66 | 100 0 P H
BT
7440 18.06 -35.94 54 - - - - - - A H
CH78
4960 38.62 -35.38 74 55.59 31.32 10.22 | 58.51 | 100 0 P \Y,
2480MHz
4960 13.86 -40.14 54 - - - - - - A \Y,
7440 41.99 -32.01 74 51.7 36.48 12.47 | 58.66 | 100 0 P \Y,
7440 17.23 -36.77 54 - - - - - - A \Y,
1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Band Edge @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) (dBupV/im)| (dB) |(dBuV/im )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)

2384.24 52.51 -21.49 74 42.18 27.46 16.5 33.63 147 342 P H

2314.16 42.1 -11.9 54 31.63 27.74 16.39 33.66 147 342 A H
2440 98.29 - - 88.03 27.32 16.55 33.61 147 342 P H
2440 96.54 - - 86.28 27.32 16.55 33.61 147 342 A H
2495.6 52.88 -21.12 74 42.57 27.3 16.6 33.59 147 342 P H

BLE
2484.32 42.1 -11.9 54 31.81 27.3 16.59 33.6 147 342 A H
CH19
2388.72 52.22 -21.78 74 41.9 27.45 16.5 33.63 300 97 P \%
2440MHz

2374.8 42.2 -11.8 54 31.86 27.5 16.48 33.64 300 97 A \%
2440 90.67 - - 80.41 27.32 16.55 33.61 300 97 P \%
2440 88.39 - - 78.13 27.32 16.55 | 33.61 | 300 97 Al V

2496.64 52.09 -21.91 74 41.78 27.3 16.6 33.59 | 300 97 P \

2489.52 42.21 -11.79 54 31.91 27.3 16.59 33.59 300 97 A \%

3. No other spurious found.
Remark ) o
4. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
BLE 2Mbps (Harmonic @ 3m)

BLE Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|[(P/A)|(H\V)
4880 38.05 -35.95 74 5541 31.04 10.15 58.55 100 0 P H
7320 40.97 -33.03 74 50.76 36.54 12.48 | 58.81 100 0 P H
H
BLE
H
CH 19
4880 37.38 -36.62 74 54.74 31.04 10.15 58.55 100 0 P \%
2440MHz
7320 41.77 -32.23 74 51.56 36.54 12.48 58.81 100 0 P \%
\%
\%
3. No other spurious found.
Remark ) o
4. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz ) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
* 2472 98.88 - - 88.6 27.3 16.58 33.6 288 297 P H
* 2472 95.64 - - 85.36 27.3 16.58 33.6 288 | 297 | A | H
2484.64 52.89 -21.11 74 42.6 27.3 16.59 33.6 288 297 P H
2486.68 41.54 -12.46 54 31.24 27.3 16.59 | 33.59 288 297 A H
H
802.11b
H
CH13
* 2472 103.67 - - 93.39 27.3 16.58 33.6 296 85 P \%
2472MHz
* 2472 100.34 - - 90.06 27.3 16.58 33.6 296 85 AV
2485 57.85 -16.15 74 47.56 27.3 16.59 33.6 296 85 P \%
2483.52 46.98 -7.02 54 36.69 27.3 16.59 33.6 296 85 AV
\%
\%
1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|[(P/A)|(H/NV)
4944 39.03 -34.97 74 56.08 31.26 10.21 58.52 100 0 P H
7416 42.83 -31.17 74 52.66 36.43 12.44 58.7 100 0 P H
H
802.11b
H
CH 13
4944 38.98 -35.02 74 56.03 31.26 10.21 58.52 100 0 P \%
2472MHz
7416 42.9 -31.1 74 52.73 36.43 12.44 58.7 100 0 P \%
\%
\%
1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|[(P/A)|(H\V)
* 2472 86.41 - - 76.13 27.3 16.58 33.6 292 192 P H
* 2472 77.51 - - 67.23 27.3 16.58 33.6 292 192 A H
2483.52 58.24 -15.76 74 47.95 27.3 16.59 33.6 292 192 P H
248352 44.08 -9.92 54 33.79 27.3 16.59 33.6 292 192 A H
802.11n H
HT20 H
CH13 * 2472 94.15 - - 83.87 27.3 16.58 33.6 295 27 P \%
2472MHz |« 2472 85.39 - - 75.11 27.3 1658 | 336 | 295 | 27 | A | V
2483.6 67.17 -6.83 74 56.88 27.3 16.59 33.6 295 27 P \%
248352 50.83 -3.17 54 40.54 27.3 16.59 33.6 295 27 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBupV/im)| (dB) |(dBuV/im )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
4944 38.43 -35.57 74 55.48 31.26 10.21 58.52 100 0 P H
7416 41 -33 74 50.83 36.43 12.44 58.7 100 0 P H
802.11n H
HT20 H
CH13 4944 38.41 -35.59 74 55.46 31.26 10.21 58.52 100 0 P \%
2472MHz 7416 41.35 |-32.65 74 51.18 | 36.43 | 12.44 | 58.7 | 100 0 P | V
\%
\%
1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|[(P/A)|(HNV)
5149.6 52.45 -21.55 74 43.99 31.9 9.68 33.12 135 358 P H
514484 41.66 -12.34 54 33.21 31.89 9.68 33.12 135 358 A H
* 5210 94.41 - - 86.21 31.56 9.76 33.12 135 358 P H
* 5210 86.51 - - 78.31 31.56 9.76 33.12 135 358 A H
802.11ac 5399.68 48.87 |-25.13 74 40.54 31.6 984 | 3311 | 135 | 358 | P | H
VHT80 5459.48 40.22 -13.78 54 31.7 31.74 9.89 33.11 135 358 A H
CH42 5133.96 54.03 -19.97 74 45.62 31.87 9.66 33.12 204 333 P \%
5210MHz 5148.58 45.24 | -8.76 54 36.78 31.9 9.68 | 33.12 | 204 | 333 | A | V
* 5210 96.48 - - 88.28 31.56 9.76 33.12 204 333 P \%
* 5210 87.31 - - 79.11 31.56 9.76 33.12 204 333 A \%
5392.14 48.09 -25.91 74 39.81 31.55 9.84 33.11 204 333 P \%
54444 40.21 -13.79 54 31.75 31.69 9.88 33.11 204 333 A \%

1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
10420 44.8 -23.4 68.2 50.65 39.7 15.3 60.85 100 0 P H
15630 43.86 -30.14 74 47.56 37.85 18.94 | 60.49 100 0 P H
802.11ac H
VHT80 H
CH42 10420 4421 -23.99 68.2 50.06 39.7 15.3 60.85 100 0 P \%
5210MHz 15630 4412 | -29.88 74 47.82 | 37.85 | 18.94 | 60.49 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 2 - 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|[(P/A)|(HNV)
5069.02 48.91 -25.09 74 40.79 31.68 9.56 33.12 135 360 P H
5055.42 40.67 -13.33 54 32.63 31.62 9.54 33.12 135 360 A H
* 5310 98.52 - - 90.53 31.3 9.8 33.11 135 360 P H
* 5310 89.65 - - 81.66 31.3 9.8 33.11 135 360 A H
802.11n 5387.76 58.41 |-15.59 74 50.15 | 31.53 984 | 3311 | 135 | 360 | P | H
HT40 5413.92 46.21 -7.79 54 37.84 31.63 9.85 33.11 135 360 A H
CH62 5077.86 49.1 -24.9 74 40.93 31.71 9.58 33.12 150 341 P \%
5310MHz 5050.32 40.79 | -13.21 54 32.77 31.6 954 | 3312 | 150 | 341 | A | V
* 5310 97.89 - - 89.9 31.3 9.8 33.11 150 341 P \%
* 5310 88.89 - - 80.9 31.3 9.8 33.11 150 341 A \%
5355.84 59.56 -14.44 74 51.51 31.34 9.82 33.11 150 341 P \%
5413.92 43.96 -10.04 54 35.59 31.63 9.85 33.11 150 341 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
10620 42.92 -31.08 74 48.93 39.68 15.41 61.1 100 0 P H
15930 42.67 -31.33 74 46.76 37.11 19.06 60.26 100 0 P H
802.11n H
HT40 H
CH62 10620 42.97 -31.03 74 48.98 39.68 15.41 61.1 100 0 P \%
5310MHz 15930 42.14 | -31.86 74 46.23 37.11 | 19.06 | 60.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|[(P/A)|(HNV)
* 5700 105.06 - - 96.07 32 10.16 33.17 120 359 P H
* 5700 96.09 - - 87.1 32 10.16 33.17 120 359 A H
5725.48 65 -3.2 68.2 55.93 32.05 10.2 33.18 120 359 P H
H
802.11n H
HT20 H
CH 140 * 5700 99.49 - - 90.5 32 10.16 33.17 103 11 \%
5700MHz |« 5700 90.79 - - 81.8 32 10.16 | 33.17 | 103 | 11 AV
5728.84 54.91 -13.29 68.2 45.83 32.06 10.2 33.18 103 11 \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
11400 45.47 -28.53 74 51.31 39.7 15.86 61.4 100 0 P H
17100 45.58 -22.62 68.2 43.34 40.1 20.1 57.96 100 0 P H
802.11n H
HT20 H
CH 140 11400 4477 -29.23 74 50.61 39.7 15.86 61.4 100 0 P \%
5700MHz 17100 4584 |-22.36| 68.2 43.6 40.1 20.1 | 57.96 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC TEST REPORT

Band 4 - 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)

5644 49.9 -18.3 68.2 41.27 | 31.71 | 10.08 | 33.16 | 213 13 P | H

5687.75 5452 |-41.65| 96.17 4562 | 3193 | 10.14 | 33.17 | 213 13 P | H

57145 57.84 |-51.42| 109.26 | 48.81 | 32.03 | 10.18 | 33.18 | 213 13 P | H

5721.25 57.08 |-56.57| 113.65 48.03 | 32.04 | 10.19 | 33.18 | 213 13 P | H

* 5755 97.22 - - 88.06 | 3211 | 10.24 | 33.19 | 213 13 Pl H

* 5755 87.96 - - 78.8 32.11 | 10.24 | 33.19 | 213 13 A | H

5850.5 48.75 |-72.31| 121.06 | 39.31 32.3 10.36 | 33.22 | 213 13 Pl H

5861.25 51.04 |-58.01| 109.05 | 4155 | 32.35 | 10.37 | 33.23 | 213 13 P | H

5889.5 50.21 |-44.23| 94.44 40.58 | 32.46 104 | 33.23 | 213 13 P | H

5925.75 49.6 -18.6 68.2 39.86 | 3255 | 10.44 | 33.25 | 213 13 P | H

802.11n H

HT40 H

CH151 5647.25 54.15 |-14.05| 68.2 4551 | 31.71 | 10.09 | 33.16 | 222 20 Pl V

S5755MHz 5690.75 56.79 |-41.59| 98.38 4787 | 3194 | 10.15 | 33.17 | 222 20 Pl V

5716.75 61.4 |-48.49| 109.89 52.37 | 32.03 | 10.18 | 33.18 | 222 20 Pl V

5722 61.33 |-54.03| 115.36 52.28 | 32.04 | 10.19 | 33.18 | 222 20 Pl V

* 5755 103.97 - - 94.81 | 3211 | 10.24 | 33.19 | 222 20 Pl V

* 5755 95.15 - - 8599 | 3211 | 10.24 | 33.19 | 222 20 AV

5852.25 50.15 |-66.92| 117.07 40.7 32.31 | 10.36 | 33.22 | 222 20 P |V

5858.75 55.74 |-54.01| 109.75 | 46.27 | 32.33 | 10.36 | 33.22 | 222 20 Pl V

5889.5 50.73 |-43.71| 94.44 41.1 32.46 104 | 33.23 | 222 20 Pl V

5933 50.33 |-17.87| 68.2 40.56 | 32.57 | 10.45 | 33.25 | 222 20 Pl V

\%

\%
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SPORTON LAB.

FCC TEST REPORT

Band 4 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBupV/im)| (dB) |(dBuV/Im )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
11510 4523 |-28.77 74 51.04 39.67 | 1592 | 614 100 0 P | H
17265 4568 |-22.52 68.2 42.23 40.6 20.24 | 57.39 | 100 0 P | H
802.11n H
HT40 H
CH151 11510 46.59 |-27.41 74 524 39.67 | 1592 | 614 100 0 P |V
5755MHz 17265 454 -22.8 68.2 41.95 40.6 20.24 | 57.39 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark ) o
2. Allresults are PASS against Peak and Average limit line.
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ssamanas. FCC TEST REPORT

NFC Radiated Spurious Emissions (30MHz~1GHz)

Test Mode : NFC Tx Polarization : Horizontal
80 Level {(dBuVim) Date: 20190313
T74.3
68.6
62.9
5741

51.4
45.7|

40.0
34.3

28.6
22.9
171
1.4

57
%0 100. 200. 300. 400. 500. 600. 700. 200. 900. 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna| Cable |Preamp| Ant | Table | Remark
Limit Line Level Factor Loss | Factor | Pos | Pos
(MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB) (dB) | (dB) |(cm)|(deg)
40.68 24.28 -15.72 40 36.98 18.7 0.87 32.37 - - Peak
67.8 20.8 -19.2 40 40.1 11.83 1.12 32.35 - - Peak
94.92 28.16 -15.34 43.5 43.91 15.12 1.31 32.33 - - Peak
140.58 27.18 -16.32 43.5 40.68 17.13 1.57 32.29 - - Peak
567.38 27.04 -18.96 46 29.91 25.91 3.05 32.19 - - Peak
947.62 34.33 -11.67 46 29.72 30.43 3.96 30.91 100 0 Peak
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ssamanas. FCC TEST REPORT

Test Mode : NFC Tx Polarization : Vertical
20 Level (dBuVim) Date: 20190313
743
68.6
62.9
%50 100, 200. 300. 400. 500. 600. 700. 200. 900. 1000
Frequency (MHz)
Frequency| Level Over Limit Read | Antenna| Cable |Preamp| Ant | Table | Remark
Limit Line Level Factor Loss | Factor | Pos | Pos
(MHz) |(dBpV/im)| (dB) |(dBpV/m)| (dBuV) | (dB) (dB) | (dB) |(cm)|(deg)
40.68 32.57 -7.43 40 45.27 18.7 0.87 32.37 100 108 QP
40.68 35.15 -4.85 40 47.85 18.7 0.87 32.37 100 108 Peak
45.52 32.24 -7.76 40 47.28 16.32 0.93 32.37 - - Peak
67.83 29.29 -10.71 40 48.59 11.83 1.12 32.35 - - Peak
94.99 23.27 -20.23 43.5 39.01 15.13 1.31 32.33 - - Peak
106.63 26.94 -16.56 43.5 41.17 16.56 1.39 32.31 - - Peak
144.46 24.69 -18.81 43.5 38.19 17.1 1.59 32.28 - - Peak
924.34 33.99 -12.01 46 30.9 29.27 3.91 31.13 - - Peak
End of this report
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